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Thank you for choosing products of Yuchai and reading Parts Catalog of YC6B125-T21 (BB6G3)
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The service principles of Yuchai are to try our best to serve you, and serve you wholeheartedly and faithfully. In order
to carry out them better, we edit and print Parts Catalog of YC6B125-T21 (BB6G3).We hope this catalog can let users know
our products’ construct and configuration, easily use, maintain and purchase parts.
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This catalog is based on the product’ s drawing and data made in February 2016. Al1 parts of YC6B125-T21 (BB6G3)are listed
in this catalog.
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With the product improvement and users’ requirements, part of content will change to some extend. Yuchai keeps the right
of modifications which are not informed in advance. The detail configuration should accord to the product technical
documents of the day.
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Parts Catalog of YC6B125-T21 (BB6G3)is planed by Yuchai machinery Co.Ltd. If there is any mistake in it, please point out
and make it better. Thank you!
Notice: EWP=Easy wear part
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Guangxi Yuchai Machinery Co., Ltd.
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18 B7663-1109000/06 RS A I K Air Filter Assembly
19 B7606-1111000/08 I ERYS Y5 Injection Pump Parts
20 J3400-1112000/04 % VR 7 Sl Injector Assembly
21 1640H-1201000/07 MENEE 585 Muffler Assembly
22 oaor- B0l 13 E;Zﬂ%%m%ﬁ&ﬁ%,% Water Outlet Pipe Assembly
23 6105QA-1305000/08 | /K FF IR & B Water Drain Valve Assembly




24 340-1306000/03 LA K Thermostat Assembly

25 1640H-1307000/06 IKFR AR Water Pump Subassembly

26 310-1308000/05 A A Fan Part

27 1640H-1600000/03 KEEFE R Flywheel Housing Assembly

28 340-3509000/12 /;ﬁn‘l] R E4EHL & | Pneumatic Air Compressor Assembly
29 B8601-3701000/02 75 HL LR AR, Charger Assembly

30 340-3708000/10 E ML B Starter Assembly

31 BB600-3904000/01 e Data Plate

EWP=Easy wear part (5 i1})




K Drawing
1. BBOGA-1002000/01 S &A= % Cylinder Block Assembly




1. B7615-1002000/03 S &Lf4 = B Cylinder Block Assembly

%5 No. &5 Part No. 4 R Part Name HE Qty. &% Remark
1 330-1002064B RETE Cylinder liner 6 454 EWP
2 A3000-1002063 AT EEHKIE Cylinder liner water seal 6 454 EWP
3 A3000-1002063B T EEHKIE Cylinder liner water seal 6 454 EWP
4 330-1002114 SR Cylinder block 1

330-1002114* SELAR A Cylinder block subassembly 1
5 YC208-B01600F O JE[El 2.65X 16 O-ring 1
6 6105Q-1002067 T I 3 % Main oil passage sealing plug 1
7 6105Q-1002081A MW REE Oil dipstick sleeve 1
8 1640H-1028140 Y IVAN ARG Oil dipstick part 1
9 B0100-1002104 B 10X 10 Aluminum blockage 1
10 330-1002150 i IR Ak Pressure regulator assembly 1
11 Q618B02 IR FE NPT1/4 Screw plug 2
12 Q618B01 IR FE NPT1/8 Screw plug 2
13 330-1002065D HEAT = R Tappet housing cover 2
14 Q40108 H[E 8 Washer 8 16
15 Q40308 P 8 Washer 8 19
16 Q150B0825 A% M8X25 Bolt M8X25 8
17 Q150B0822 A4 M8X22 Bolt M8X22 8
18 330-1002066C AT R Tappet housing gasket 2
19 J3200-1002062 Y B g 5 2R Crankshaft end cover washer 1 St EWP
20 6105Q-1002110 Ja S IE A ZE Rear main oil galley plug 1
21 630-1002061 e il iy 5 Camshaft end cover 1
22 Q1840816 I2H: M8 X 16 Bolt 3
23 330-1002021B F AR A Main bearing bolt 12
24 330-1002018B 2 il T R A Front main bearing cover bolt 2

EWP=Easy wear part (5 45i1)




K Drawing
2. B7615-1002200/18 th#c = &1 Gear Housing Part
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2. B7615-1002200/18 i =& Gear Housing Part

5 No. | %5 Part No. 4 R Part Name #ME Qty. | &Z¥FE Remark
1 Q40112 g 12 Lock Washer 12 3

2 Q40312 g 12 Lock Washer 12 3

3 Q1841230TF2 2 M12X30 Bolt M12X30 3

4 Q40310 HE 10 Washer 10 3

5 Q1841230TF2 IS M12X30 Bolt M12X30 3

6 6105Q-1002037 B ESENL SN | Air compressor supporting board 1

7 330-1002052B P e Idle gear shaft 1

8 6QA6-1002201A W= Gear housing 1

9 Y(C24-B1222 B4 12X22 Pin 1

10 Q40114 P 14 Washer 14 2

11 Q40314 P 14 Washer 14 2

12 Q150B1455TF2 2 M14X55 Bolt 2

13 Q40308 P 8 Washer 8 2

14 Q/YC1820820TF2 2K M8X20 Bolt M8X20 2

15 330-1002051A IEW A 5 Timing idle gear 1

16 330-1002054 EF B N 5 £ Timing idle gear baffle board 1

17 330-1002055 ki 0 Idle gear locking plate 1

18 Q/YC1821018TF2 2 M10X18 Bolt 2

19 6QA6-1002204A WS BRI Gear housing cover plate gasket 1

20 6QA6-1002203 W E i Gear housing cover plate 1

21 Q150B0860 1242 M8X60 Bolt M8X60 1

22 Q1200860 2 M8X60 Stud 3

23 Q340B08 BE L} M8 Nut M8 4

24 YC209-065090FR HIE 65X90 0il seal 1 %% optional

YC209-C065090PR MHiE 65X90 0il seal 1 %% optional

25 Q/YC1820820 E K M8X20 Bolt M8X20 5




26 Q15080510 12442 M5X10 Bolt 2
27 6105Q-1002039 bk A tEE TDC pointer 1
28 Q1200816 2k M8X16 Stud 1
29 Q150B0816 HE K M8X16 Bolt M8X16 1
30 Q15080830 2 M8X30 Bolt 6
31 630-1002035A W5 YH 2 UG A 25 Injection pump gear cover 1
32 J3200-1002206A Wy R N R S Injection pump gear cover gasket 1
33 Q40305 g 5 Washer 5 2
34 Q150B0850 22 M8X50 Bolt 2
35 6105Q-1600011 J 4 Flat pin 1
36 Q150B0825TF2 2 M8X25 Bolt M8X25 6
37 Q40308 P 8 Washer 8 22
38 Q40108 P 8 Washer 8 25

EWP=Easy wear part (5 i)




K Drawing
3. B7605-1003000/09 Kol & ARG E =S Cylinder Head& Cylinder Head Cover Assembly
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3. B7605-1003000/09 Sl S EHE MK Cylinder Head& Cylinder Head Cover Assembly

5 No. K5 Part No. 4 R Part Name BE Qty. | %¥FE Remark
1 330-1003190BS4 J& AT 5 A Rear Cylinder head subassembly 1
2 338-1003021A H AU 25 5 Front cylinder head cover 1
3 73200-1003022 ol By Cylinder head cover gasket 2
4 330-1003180BS4 AT 2 40 Front Cylinder head subassembly 1
5 330-1007019C BES 7 R Intake valve seat 6
6 430-1007018 FE Valve guide pipe 12
7 330-1007021 HES ] Exhaust valve seat 6
8 B3000-1003001ASF3-386 | &L a5 38 Fr Cylinder head gasket 1
9 J2000-1003019 AL R KA Cylinder head long bolt 2
10 A3100-1003037 HpE (2D Washer 2
11 630-1003051B AflEE (1D Cylinder head cover 1
12 J2000-1003003 AL T R AL Cylinder head bolt 8
13 J2000-1003018 AL 55 R RS Cylinder head short bolt 6
14 J2000-1003014 A FLR A (1D Cylinder head short bolt 6
15 6105QA-1003017D [ Washer 6
16 J2000-1003002 SEE KR (D Cylinder head long bolt 4
17 6105QA-1003088 NN L DA ESS Cylinder head dowel pin sleeve 4
18 B75J0-1002141 mE Lifter 2
19 340-1013007 GINGEEDS 0il pipe clip 1
20 B7605-1003048A BERERE Ventilation hose 1
21 Q67638 i 38 Loop hoop 38 1
22 D0300-1003260 R 28 2 A Upper breather subassembly 1
23 Q5002040 B4 2X40 Pin 1
24 330-1003053 BaEa gl Sealing ring 1

EWP=Easy wear part

(B i)




K Drawing
4. 340-1004000/03 yEZEEFTF S AL Piston Connecting Rod Assembly




4. 340-1004000/03 75 ZiEFT S K Piston Connecting Rod Assembly

5 No. | 5 Part No. 4 W Part Name HE Qty. | &Z¥FE Remark
1 B3000-1004002 5 IEA First air ring 6
2 B3000-1004017 B EKIR Second air ring 6
3 B3000-1004100 MiEZ S 0il ring assembly 6

B3000-1004016% G FEI AT Piston ring subassembly 1
4 340-1004001 % Piston 6
5 6105Q-10040198 T FEAH Piston pin 6
6 Q43038 48 38 Retaining ring 12
7 6105QA-1004050D SLEY A=Y Connecting rod assembly 6
8 330-1004022 TE 4 FL Connecting rod bearing shell 12

330-1004022-H EATE LA (40) | Connecting rod bearing shell subassembly 1

(red)
330-1004022-L HEATE LAY (BE) | Connecting rod bearing shell subassembly 1

(blue)

EWP=Easy wear part (5 i14)




K Drawing
5. 1640H-1005000/15 Hhi#h K% & A% Crankshaft& Flywheel Assembly
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5. 1640H-1005000/15 Hi% ¥% S 8K Crankshaft& Flywheel Assembly

FFS No. | BS Part No. 4 R Part Name ME Qty. | &7F Remark
1 637-1005052 e Bolt 4
2 Q40310 P 10 Washer 10 4
3 Q40110 P 10 Washer 10 4
4 640-1005031B - E0 2% R ARG Crankshaft—cooler belt pulley 1
5 6105QA-1005052 A Starting dog 1
6 6QA1-1005044A KRR Flywheel bolt 7
7 330-10050308 J RS R R 2% R Belt pulley vibration damper 1
assembly
8 6105Q-1005021 RN e Crankshaft timing gear 1
9 Q5511270 B 12X70 Key 1
10 B3000-1005001 Hh #h Crankshaft 1 %3 Optional
B7800-1005001 Hh #h Crankshaft 1 %3 Optional
6105Q-1005054C*-H | fh4h#h FLZAF (41) Crankshaft bearing shell 1
subassembly (red)
6105Q-1005054C*~L | Hh4h&h FLAL4 () Crankshaft bearing shell 1
subassembly (blue)
11 76000-1005003 T (58D Upper bearing shell (wide) 1
12 6105Q-1005058A oty oA Crankshaft thrusting piece 4
13 760001005004 L () Lower bearing shell (wide) 1
14 6105Q-1005054A R () Upper bearing shell (narrow) 6
15 6105Q-10050550C THIL () Lower bearing shell (narrow) 6
16 B9D00-1005360 TR Sk Rl 2H A Flywheel & gear ring subassembly 1
17 YC24-B1226 [ A4 12X26 Straight pin 1

EWP=Easy wear part (5 #i1F)




K Drawing
6. 630-1006000A/02 (4%¢%h 5 A% Camshaft Assembly




6. 630-1006000A/02 %2 %H 5 B Camshaft Assembly

FS No K]S Part No. 4 R Part Name &= Qty. | &JE Remark
1 GB/T1096-C0828 H 08X 28 Key (8X28 1 St EWP
2 630-1006015A R Camshaft 1

3 Q150B1238TF2 WZA4E M12 X 38 Bolt M12X38 1

4 Q40312 g 12 Washer 12 1

5 630-1006019 P Washer 1

6 6105Q-1006021 (S E I A Camshaft timing gear 1

7 Q/YC1820820TF2 B2 M8 X 20 Bolt M8X20 2

8 Q40308 Hpg 8 Washer 8 2

9 6105Q-1006016 L EC R HE Camshaft thrust plate 1

10 6105Q-1006017 b fBl— M AS I E R 5% | Spacer—camshaft timing gear 1

EWP=Easy wear part

(1)




K] Drawin
330-1007000/08 S, 1#E4T &L Bk Valve Tappet Assembly
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7. 330-1007000/08 S [ JHEATF 2Lk Valve Tappet Assembly

FFS No. | BS Part No. 4 R Part Name & Qty. | 2¥F Remark
1 D30-1003103B HST Exhaust valve

2 330-1007011D AT Intake valve

3 150-1007021E 141k Valve stem locks 24
4 D30-1003116 SANE:S A Valve spring upper seat 12
5 M6600-1003105 AL ES) Valve stem seal 12
6 6105Q-1007023 ST g Valve inner spring 12
7 6105Q-1007022 T Ah A Valve outer spring 192
8 6105Q-1007091A A Tappet rod 192
9 6105QA-1007081B HEFT Push rod 12
10 A3000-1007074 SEiME =g e e 0il pipe weldment part 2
11 Q/YC149-8 g4 A g 8 Compound seal washer 8 8
12 6105Q-1007073 Hek iRk Joint bolt 4
13 Q350B12 BERE M12 Nut M12 6
14 Q340B12 BERE M12 Nut M12 6
15 A30-1007092 g Washer 6
16 6105QA-1007035A TR ety R [ S R Rocker—arm support stud 6
17 J3100-1007100B PR R 3 (1) Rocker arm shaft part 92

EWP=Easy wear part

(i 1F)
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K Drawing
311-1008100/07 & B7615-1008500/07 S &3k & BB

Intake Pipe & Intake Connecting Pipe Part




8. 311-1008100/07 & B7615-1008500/07 HS &M & HESBAE T4

Intake Pipe & Intake Connecting Pipe Part

FFS No. | ®5 Part No. 4 R Part Name BE Qty. | &¥FE Remark
1 Q/YC198-20 B2 ZE M20X1. 5 Screw plug 2
2 B7615-1008102A BER Intake connecting pipe
3 Q15080828 ke M8X28 Bolt 6
4 Q40308 I 8 Washer 8 16
5 Q40108 P 8 Washer 8 16
6 B7503-1008105 In#ERE Heater gasket 1
7 640-1008101C HAE Air intake manifold 1
8 Q150B08110TF2 2k M8X110 Bolt 12
Q150B08120TF2 BZFE M8X120 Bolt 6
6105Q-3509013 g Washer 18
9 J5700-1008104B #R-RE Gasket-intake pipe
10 Q15080825 B2 Ae M8X25 Bolt

EWP=Easy wear part (5 45i1F)




K Drawing
9. 640-1008200/05 HESE & Exhaust Pipe Part




9. 640-1008200/05 HES & Exhaust Pipe Part

FFS No. | %S Part No. 4 R Part Name & Qty. | &3 Remark
1 Q1841025TF2 W M10X25 Bolt 8
2 78000-1201060 AR Muffler gasket 1
3 640-1008204 HAE Exhaust manifold 1
4 78000-1201060 T 7 A R A Muffler gasket subassembly 1
5 630-1008022A HEA IS4 Exhaust pipe bolt 12
6 D2000-1008250B HER B Exhaust pipe gasket 6

EWP=Easy wear part (5 #if})




K Drawing
10, 1640H-1009000/08 yH K50/ i 0il Sump Assembly
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10. 1640H-1009000/08 yHJE5T /= p% 0il Sump Assembly

F5 No. | 5 Part No. 4 FR Part Name & Qty. | &JyE Remark

1 B7304-1009001 MR Oil sump gasket

2 1640H-1009020 TR AR 0il sump welded part

3 Q/YC1820816TF2 2 e M8X16 Bolt

4 Q40308 I 8 Washer 8 30

5 6105Q-3509013 P Washer 28

6 6105Q-1009030 T ZE S Oil release plug assembly

7 Q/YC149-27 & B 5 U 27 Compound seal washer

8 Q/YC1820820TF2 2k M8 X 20 Bolt M8X20 24

9 D30-1009102A HpE| Washer 2
YC51-1701 Doty E AR 2 Label 1

EWP=Easy wear part (5 45i1F)




K Drawing
11, 1640H-1010000/08 HLym xS A% 0il Collector Assembly




11. 1640H-1010000/08 MLy £ER S A% 0il Collector Assembly

F5 No. | BS Part No. 4 R Part Name HE Qty. | &y Remark
1 Q/YC1820816TF2 B2k M8X16 Bolt M8X16 1
2 641-1010150 EE iy Ceo G Pipe clip bracket weldment 1
3 Q/YC1820820TF2 B2k M8X20 Bolt 2
4 430-1010002 e Pipe clamp 1
5 1640H-1010100 WL I 7 5 A 0il suction pipe weldment 1
6 6105QA-1010130B VE X LAY, Filter screen assembly 1
7 Q40008 I 8 Washer 8 1
8 Q40308 I 8 Washer 8 4
9 Q150B0860TF2 B2 F2: M8X60 Bolt M8X60 1
10 B7503-1010150 B AT Gasket union part 1

EWP=Easy wear part

(1)




K Drawing
12« B3000-1011000/06 HLyHZE & A% 0i1 Pump Subassembly




12. B3000-1011000/06 HLiHZE S 6% 0i1 Pump Subassembly

FFS No. | B%5 Part No. 4 R Part Name HE Qty. &% Remark
1 430-1011013 L 25 H A] 4 e il 0il pump driven gear shaft 1

2 430-1011014 Erl iR S g i Washer-middle gear 1 Syt EWP
3 GB/T276-6203 EEhHK 6203 Rolling bearing 6203 2

4 Q43040 ik 40 Retainer 40 1 Sk EWP
5 430-1011011 GINGERG E g s 0il pump middle gear 1

6 430-1011012 [i) oy 24 Spacer 1

7 Q40310 P 10 Washer 10 1

8 Q341B10 W2 EE M0 X 1 Nut M10X1 1

9 B3000-1011020A GIRGE SIS 0il pump body 1

10 6105QA-1010150 B AN Gasket union part 2 Sy f5ift EWP
11 Q1840822TF2 B2 M X 22 Bolt M8X22 2

12 430-1011200 HILH H P S 0il outlet pipe assembly 1

13 Q1840820TF2 2K M8 X 20 Bolt M8X20 2

14 6105Q-1011015A MWLM ZE B 2 0il pump adjusting washer EE i EWP

Proper amount

EWP=Easy

(Z )

wear part




Drawing

1640H-1012000/06 #1781 :H

JES M AL 011 Strainer Assembly
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13. 1640H-1012000/06 HLyH#HE 2% 2% 0i1 Strainer Assembly

FF5S No. | 5 Part No. 4 R Part Name HE Qty. | %¥E Remark
1 YC208-B01900F 0 JEH 2. 65X19 0 ring 2
2 644-1012001B WL D8 TH 7 e 0il filter seat 1
3 Q12010120 B2 FE M10X120 Stud 1
4 640-1012200B WL D8I 2 50 A 0il filter part 1
5 Q40110 #HJE 10 Washer 10 2
6 Q40310 10 Washer 10 2
7 Q340B10 W2 EE M10 Nut M10 2
8 Q12010100 B2 M10X100 Stud 1
9 6105Q-1012001 ARIEE S Paper filter oil drain pipe 1
10 YC208-B02240F 0 JE Il 2. 65X22. 4 0 ring 1

EWP=Easy wear part

(1)




Drawing
14, 1640H-1013000/17 HLyHA #0835 8K 011 Radiator Assembly




14. 1640H-1013000/17 #LyhA #0285 6% 0i1 Radiator Assembly

FFS No. | B%5 Part No. 4 R Part Name HE Qty. | &ZVF Remark
1 1640H-1013008B KRS R Water delivery corrugated hose 1
2 Q67658 PR4iE 58 Loop hoop 2
3 404-1013001 oK sk Water outlet siphon joint 1
4 6105Q-3509013 B g Washer 4
5 Q40308 g 8 Washer 8 4
6 Q150B0822 2 M8X22 Bolt M8X22 4
7 1640H-1013100A GIRERESSIE 0il cooler 1
8 Q40110 #PE 10 Washer 10 3
9 Q40310 HIE 10 Washer 10 3
10 Q340B10 BEEEM10 Nut M10 3
11 340-1013004C Wi Plug cap 1
12 Q/YC149-22 G B 22 Compound seal washer 8
13 644-1013003 B E Hinge bolt 4
14 340-1013200A HR I A 0il outlet pipe part 2
15 340-1013007 GIRGEES S 0il pipe clip 2
16 340-1013003 KAk Water pipe joint 1
17 J99G2-1013070A P HNZSERANUER | Cooler connecting plate weldment 1
18 Q150B1050 S M10X50 Bolt M10X50 3
19 Q618B03 2 FE NPT 3/8 Plug NPT 3/8 1

EWP=Easy wear part (5 #i1})




K Drawing
15« 311-1014000/05 MW 253B14 Breather Parts




15. 311-1014000/05 WK 285814 Breather Parts

FFS No. | Bl5 Part No. 4 R Part Name #HE Qty. | &JE Remark
1 630-1003100A JOMLIH O 25 204 0il filler cover subassembly 1
2 311-1014210 TINRILTH I R 5 2 0il filler seat weldment 1
3 Q150B0625 2 M6X25 Bolt 4
4 Q40306 P 6 Washer 6 4
5 Q40106 HPE 6 Washer 6 4
6 6105Q-1014012 B Gasket 1
7 6105Q-1014013 o Tf 8% 5 A Breather case block 1
8 6105Q-1014001A WP SR Breather gasket 1
9 Q40108 Hupg 8 Washer 8 2
10 Q40308 HPE 8 Washer 8 2
11 Q150B0825 HE 4 M8X25 Bolt M8X25 2

EWP=Easy wear part

(B i)
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Drawing
B7615-1104000/08 {it%5 &% # M A Fuel Pipeline Assembly




16. B7615-1104000/08 fit45 R E M M A Fuel Pipeline Assembly

FFS No. | &5 Part No. 4 R Part Name & Qty. | &7F Remark
1 BB6G3-11041F0 NG E R Sixth cylinder high pressure fuel pipe 1

2 BB6G3-11041E0 o AL & WA Fifth cylinder high pressure fuel pipe 1

3 BB6G3-11041D0 A aR= k= Fourth cylinder high pressure fuel pipe 1

4 BB6G3-11041C0 B e R Third cylinder high pressure fuel pipe 1

5 BB6G3-11041B0 BRI R Second cylinder high pressure fuel pipe 1

6 BB6G3-11041A0 B = s First cylinder high pressure fuel pipe 1

7 B7604-1104040A BN GEsY 0il return hose assembly 1

8 340-1104140A P e H A Double pipe clip subassembly 1

9 Q/YC149-14 A B H 8 14 | Seal washer 14 12

10 636-1104090A LRI SO Fuel filter fuel inlet pipe assembly 1

11 6105Q-1104090B LeyR BRI B | Fuel filter fuel inlet pipe assembly 2 %3 Optional
12 340-1104170 =B R e A Triple pipe clip fixing subassembly 1

13 340-1104160 PAE e ] E ALAF Double pipe ¢lip fixing subassembly 1

14 630-1104403 W Fuel pipe 1 %% Optional
15 630-1104305 sevE g 1 Fuel filter fuel inlet pipe 2 %3 Optional
16 6105Q-1104100B My IR Aty B | Fuel injection pump fuel inlet pipe 1 ik Optional

assembly

EWP=Easy wear part

(B i)




K Drawing
17. B7735-1105000/06 2E&HyEIE 25 5L Fuel Filter Assembly




17. B7735-1105000/06 L&yHEiE 2 2 Al Fuel Filter Assembly

FFS No. | Bl Part No. 4 R Part Name HE Qty. | &7F Remark
1 Q1201030 24 M10X30 Stud 2
2 Q40210 #pE 10 Washer10 2
3 Q40310 #pE 10 Washer 10 2
4 Q340B10 W EF M10 Nut M10 2
5 A3000-1105010 K B pRLayk KRl | Water separator fuel filter assembly 1
6 B7604-1105001B ST A A Fuel filter seat 1
7 Q150B1225 B2 A4 M12X25 Bolt 2
8 Q40312 HpE 12 Lock Washer 12 2
9 Q40112 P 12 Lock Washer 12 2
10 B7604-1105200 W VTVE 2% Rotational precipitator 1
11 Q150B0830 2442 M8X30 Bolt 2
12 Q40308 P 8 Washer 8 2
13 Q40208 P 8 Washer 8 2

EWP=Easy wear part

(B i)




Drawing

18, B7663-1109000/06ZJ& 28 s % Air Filter Assembly




18. B7663-1109000/06 Z=yEas i Air Filter Assembly

FF5S No. | BS Part No. 4 R Part Name HE Qty. £ 1¥ Remark
1 B7662-1109300 A TE Air pre—filter 1

2 B7662-1109301 R Connecting pipe 1

3 B7648-1109100B TRUETE A Air filter 1

4 Q/YC147.1-115 IN4iE 115 Loop hoop 2

5 340-1109006 HREHOE Intake sealing cover 1 WL

for factory package

6 111-1109004 1 R R IR A Turbocharger connecting hose 1

7 Q40208 P 8 Washer 8 4

8 Q40308 HIE 8 Washer 8 4

9 Q150B0820 B2k M8X20 Bolt M8X20 4

EWP=Easy wear part (% 45i1F)




K Drawing
19. B7606-1111000/08 My 2R & A% Fuel Injection Pump Assembly
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19. B7606-1111000/08 Myl 7R j= p% Fuel Injection Pump Assembly

FFS No. | &S Part No. 4 R Part Name HE Qty. &3F Remark
1 B7606-1111010A-493 | MijhZE Injection pump 1
330-1111030-179 TP Delivery pump 1
330-1111040-179 A4 Advancer 1
330-1111-21-493 ¥ 28 Plunge 6
340-1111-22-493 HH iR Fuel outlet valve 6
2 Q150B0875 2 M8XT75 Bolt 4
3 Q40308 HIE 8 Washer 8 4
4 GB/T849-8 P 8 Washer 8 4
5 630-1111005A 5% v 2R FE 2R Injection pump bracket 1
6 6105Q-1111006 TRy Adjusting gasket EE
proper amount
7 Q1841030TF2 E ke M10X30 Bolt 4
8 6105Q-1111007 oI T T B Cambered surface adjusting &
gasket proper amount
9 Q/YC149-12 5438 12 | Compound seal washer 2
10 330-1111360 [ i LA Fuel return pipe subassembly 1
11 430-1111034 Ei o Vi Joint bolt 1
12 641-1111001 U T 2% I T4 Auxiliary handle of governor 1
1 YC5-0306 BIET 3X6 Rivet 3X6 o
Proper amount
14 6105Q-1111008 T 5 PR A By Fuel limiting key 2
1 6105Q-1111009 AESET R4 Detective wire o
Proper amount
16 Q15080620 242 M6X20 Bolt
17 Q40106 P 6 Washer 6
18 Q40306 P 6 Washer 6




Q340B06

5B} M6 Nut M6

EWP=Easy wear part (5 i)
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i Drawing

20.J3400-1112000/04 Miyha% S A Injector Assembly
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20.J3400-1112000/04

528 AR Injector Assembly

FF 5 No. K 5 Part No. 4 IR Part Name & Qty. | &7 Remark
1 630-1112001 T 2 E Injector gasket 6
2 J3400-1112010 W5 Y 2 Fuel injector 6 3% Optional
J3400-1112050 i 4B A Nozzle matching parts 6
J3400-1112010A 5% VH 2 Fuel injector 6 %% Optional
J3400-1112050A TR A A Nozzle matching parts 6
J3400-1112010B 5T 2 Fuel injector 6 %% Optional
J3400-1112050B T (4 Nozzle matching parts 6 Dyt EWP
3 Q/YC901-1C0610 B M6X1 Hinge bolt M6X1 6
4 Q/YC149-6 H U E R E 6 Compound seal washer 6 12 St EWP
5 Q1201035TF2 WZAE M10X 35 Bolt M10X35 12
6 A30-1112022A fi] 5 AR Lock plate 12
7 Q40310 #pE 10 Washer10 12
8 Q340B10 HEEE M10 Nut M10 12
EWP=Easy wear part ()




K Drawing
21. 1640H-1201000/07 JE = 88 i ff Muffler Ass
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21. 1640H-1201000/07V8 7= ¢3S i Muffler Assembly

5 No. | &5 Part No. 2 Part Name HE Qty. | {7F Remarks
1 1640H-1201100E MERE R Muffler 1
2 340-1109006 RO Intake sealing cover 1
3 640-1201300 HEMH A W4 A0 i, | Smoke pipe hose clamp assembly 1
4 1640H-1201200B VH B 2 2% Muffler smoke ejector 1

EWP=Easy wear part (5 i14)




K Drawing
22. 1640H-1303000/13 H/KE M AL Water Outlet Pipe Assembly




22. 1640H-1303000/13 H/KE &R Water Outlet Pipe Assembly

%5 No. &5 Part No. 4 R Part Name & Qty. | & ¥ Remarks
1 6QA6-1303011B L A R Thermostat seat cover 1
2 B8701-1306006 TR T Thermostat cover gasket 1
3 6105Q-1303003 L A A Thermostat seat 1
4 6105Q-1307016 KBk Water pipe joint 1
5 Q67627 HfE 27 Loop hoop 2
6 J3300-3509003 R HLE K Air compressor water inlet 1
rubber pipe
7 6105Q-1306006 RS A Thermostat seat gasket 1
8 Q1200822 HELFE M8X22 Stud 3
B8701-1303042 KSR )y Water outlet branch pipe gasket 6
10 Q/YC1820820 HEA%: MBX20 Bolt M8X20 12
11 640-1303040A H K& 2 A Water outlet pipe subassembly 1
12 Q618B04 12 %€ NPT1/2 Screw plug 1
13 Q618B03 12 ZE NPT3/8 Screw plug 1
14 Q1200825 BZFE: M8X25 Bolt M8X25 2
15 Q40108 Hulgl 8 Washer 8 14
16 Q40308 #pEl 8 Washer 8 17
17 Q340B08 12 HE M8 Nut M8 5

EWP=Easy wear part

(B i)




K Drawing
23. 6105QA-1305000/08 JK IR &k Water Outlet Valve Assembly




23. 6105QA-1305000/08 J/K IR % Water Outlet Valve Assembly

FF5 No. | ® 5 Part No. 2 W Part Name H&E Qty. | &¥E Remarks
1 6105Q-1305015 TUK I EEAAT Water drain valve operating rod 1
2 6105QA-1305020 XHER Supporting board 1
3 J1000-1305040 TUK 1 =R AeE Water drain valve part 1
4 Q5003220 £ 3. 2X25 Pin 1

EWP=Easy wear part (5 i1})




K Drawing
24. 340-1306000/02 {528 5L Thermostat Assembly




24. 340-1306000/02 JHiE 28 5 A Thermostat Assembly

;%5

= No.

K 5 Part No.

%

R Part Name

HE Qty.

% VE Remarks

648-1306010A

etk A 2 Wax thermostat

1

EWP=Easy wear part (5 #ifF)




K Drawing
25. 1640H-1307000/06 /KZE H 4 Water Pump Subassembly




25. 1640H-1307000/06 7KZE 2014 Water Pump Subassembly

FF5 No. | B 5 Part No. 4 IR Part Name H&E Qty. | &¥E Remarks
1 6QAJ-1307010D IKZR Ei A Water pump part 1
2 380-1307001A KR Water pump gasket 1
3 YC80-AV22-1535A WA V 7 Cog V belt of vehicle 1
4 Q150B0850TF2 2 ke M8X50 Bolt 2
5 Q40308 #HIE 8 Washer 8 2
6 Q40108 #HIE 8 Washer 8 2

EWP=Easy wear part (5 #if})




Drawing
26, 310-1308000/04 KX &84 Fan Parts




26. 310-1308000/04 R J&&R14 Fan Parts

FF5 No. | 5 Part No. 4 W Part Name H&E Qty. | &¥F Remarks
1 Q150B1045TF2 B2k M10X45 Bolt 4
2 Q40310 P 10 Washer 8 4
3 Q40110 P 10 Washer 8 4
4 398-1308010A XU Fan 1
5 640-1308001 IKZE-H I | Water pump—fan cushion block 1

EWP=Easy wear part (5 i1F)




K Drawing
27. 1640H-1600000/03 K% 555 Flywheel Housing Assembly




27. 1640H-1600000/03 K #:5% 8% Flywheel Housing Assembly

FF5 No. | 5 Part No. 2 Part Name & Qty. | & JVE Remarks

1 Q1841230TF2 K M12X30 Bolt M12X30 3

2 YC24-B1224 A FEAY 12X24 Straight pin 1

3 YC209-100125FL i 100X125 0il seal 1
YC209-B100125PL T 100X125 0il seal 1 % optional
YC209-C100125PL MiE 100X125 0il seal 1 %% optional

4 Q1841250TF2 2k M12X50 Bolt 3

5 6QA1-1600016 HiAR-RE T Cover plate—flywheel case 1

6 Q40106 P 6 Washer 6 1

7 Q40306 #HPE 6 Washer 6 1

8 Q150B0612 B2 A M6X12 Bolt 1

9 6105Q-1600011 Ji Flat pin 1

10 Q/YC198-18 2 E M18X1. 5 Screw plug 1

11 Q/YC149-18 A& B HE 18 Compound seal washer 18 1

12 Q1841450TF2 K M14X50 Bolt 2

13 1640H-1600401A KESE Flywheel case 1

14 Q61906 2 %E NPT3/4 Screw plug 1

EWP=Easy wear part

(B i)




K Drawing
28. 340-3509000/12 K Hzh =S E4GHL S AL Pneumatic Air Compressor Assembly




28. 340-3509000/12 S il % [ B4t A% Pneumatic Air Compressor Assembly
5 No. | B'S Part No. 4 R Part Name HE Qty. | &IF Remarks
1 6105Q-3509014 B Ventilation pipe 1
2 Q67627 i 27 Loop hoop 2
3 630-3509030 B AT Intake pipe joint subassembly 2
4 630-3509100A =R ELEHL Air compressor 1
5 630-1002041A RN A Air compressor gasket 1
6 6105Q-3509011 W AL B N Injection pump driving gear 1
7 330-3509020D SEMENMEHM | Air pump oil pump oil pipe subassembly 1
8 Q/YC149-8 HE B 8 Compound seal washer 8 4
9 6105Q-1007073 (£ Vi Hinge bolt 2
10 641-3509001 AR RS Air pump exhaust port joint 1

EWP=Easy wear part

(ZdifF)




Drawing
29. B8601-3701000/01 FRHLHL S K Alternator Assembly
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29. B8601-3701000/01 FE LML Alternator Assembly
5 No. | &5 Part No. 4 R Part Name & Qty. | &ZJ¥F Remarks
1 Q40108 P 8 Washer 8 4
2 Q40308 P 8 Washer 8 6
3 Q150B0830 AL M8X30 Bolt 1
4 377A-3701032A K EALETTR Generator adjusting board 1
5 6105Q-3509013 ] Washer 2
6 397-3701100 7o HLR HAL Alternator 1
7 Q15080822 HER MBX22 Bolt M8X22 4
8 6QA6-3701020A FEHNL S 2R R Generator bracket welded part 1
9 Q40110 #PE 10 Washer 10 1
10 Q40310 P 10 Washer 10 1
11 Q340B10 U2 HE M10 Nut M10 1
12 Q150B10130 B2 M10X130 Bolt M10X130 1
13 Q150B0830 2 M8X30 Bolt 1

EWP=Easy wear part

(B i)




Drawing
30, 340-3708000/10 E3HLZ Bk Starter Assembly




30. 340-3708000/10 #EZNHLLL K Starter Assembly

S No. & 5 Part No. 24 W Part Name HE Qty. | &JF Remarks
Q40312 g 12 Lock Washer 12 3
Q150B1235 R M12X35 Bolt 3
B7617-3708100 AL Starter 1
G5800—-3708E-01-443 B[] 4 Isolator 1
G5800-3708E-02-443 T T S 2H A4 Magnet switch subassembly 1
G5800-3708E-03-443 gk g Relay 1

EWP=Easy wear part

(Z i)




K Drawing
31. BB600-3904000/01 %%} Nameplate




31. BB600-3904000/01 44} Nameplate

S No. | 5 Part No. 2 W Part Name HE Qty. % V£ Remarks
YC394-BBB600 PR YC6B125-T21 Data plate 1
HWET 3X6 Rivet 3X6 4

YC5-0306

EWP=Easy wear part (5 45i1)




